(HjHusqgvarna

SPARE PARTS LIST

LIGHT COMPACTION

LG 400, 967855401, 967855402,
967896401, 967896403, 2019-08



GROUND PLATE & ECCENTRIC ELEMENT INSTALLATION LG 400, 967855401, 967855402,

967896401, 967896403, 2019-08

LG 400
GROUND PLATE & ECCENTRIC ELEMENT INSTALLATION

>
id
<

\

\ N,

‘«——-_x__—<(—‘1: -
A




GROUND PLATE & ECCENTRIC ELEMENT INSTALLATION

967896401, 967896403, 2019-08
Ref ~ PatNo  Descipion  Remak  QIYKT

0oN O O W N =

- = g o ©
w N = O

594 64 66-01
594 32 32-01

595 03 67-01

595 03 58-01
594 16 44-01

595 03 66-01

594 11 79-01
595 06 79-01
594 83 69-01
595 04 78-01
595 04 83-01
594 75 30-01
594 16 45-01

GROUND PLATE

ABSORBER
WASHER

NUT
BELT GUARD

WASHER

SCREW
WASHER
SCREW
GASKET
PLUG
FLANGE
PROTECTION

LG 400, 967855401, 967855402,

17 x 30 x 3 mm, 0.70 x
1.18 x 0.12in. 300 HV

M16 A3K

8.4 x16x 1.5 mm, 0.33 x
0.63 x 0.06 in. 300 HV

M8 x 20 mm 8.8 A2K

- B » B -

a4 g ;o
o o



ECCENTRIC ELEMENT

LG 400
ECCENTRIC ELEMENT

LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

. n
8 L D
(& :'“ f\@/ N :
12 '

g 10

L0
Y

3




ECCENTRIC ELEMENT LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

1 596 65 47-01 HOUSING 1
2 594 43 50-01 COVER 1
3 594 43 06-01 SHAFT 1
4 594 26 59-01 RING 4
5 594 54 74-01 SEALING 1
6 594 43 51-01 COVER 1
7 594 49 22-01 EXCENTER 4
8 594 54 72-01 SCREW 8
9 594 43 20-01 GEAR 1
10 595 14 45-01 SNAP RING 2
11 594 54 69-01 ROLLER BEARING 4
12 594 54 70-01 KEY 1
13 594 42 96-01 PULLEY 1
14 594 32 16-01 WASHER 1
15 595 0552-01 SCREW 1
16 595 18 68-01 WASHER 16
17 595 05 50-01 SCREW 16
18 594 64 42-01  SHAFT 1
19 594 32 22-01 PIN 1
20 594 64 47-01 GEAR 1
21 594 32 30-01 KEY 1
22 594 54 76-01 BALL BEARING 2
23 59518 94-01  SNAP RING 1
24 594 32 28-01 STOP 1
25 594 32 29-01 SCREW 1
26 594 54 78-01 SPRING 1
27 594 43 52-01 COVER 1
28 59504 78-01 GASKET 1
29 59504 83-01 PLUG 1
30 594 64 29-01 HYDRAULIC CYLINDER 1
31 594 33 22-01 SEALING 1
32 594 18 30-01 PISTON ROD 1
33 594 64 30-01 CAP 1
34 595 06 26-01 PIN 1
35 594 26 64-01 RING 1
36 594 64 75-01 BALL BEARING 1
37 594 26 56-01 RING 1
38 594 64 76-01 BALL BEARING 1
39 594 64 77-01 SPRING WASHER 1
1

40 594 64 34-01 PISTON



LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

ENGINE PLATE

C LG 400
ENGINE PLATE

(T

@

4
\

G

@

13

(Om

0

1"

Jm

N
-

<
-




ENGINE PLATE LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08
Ref ~ PatNo  Descipion  Remak  QIYKT

1 595 11 93-01 ENGINE PLATE 1
17 x 30 x 3 mm, 0.70 x

e HE B ET U WiRelER 118x0.12in.300 HV 8
M16 x 75 mm 10.9

3 595 07 05-01 SCREW GEOMET® 2

4 59505 97-01 NUT M16x2,00, -5, A3K 2

5 59503 58-01 NUT M16x2,00, -8, A3K 4

6 594 32 40-01 BLOCK 1

7 594 14 74-01 BRACKET 1

8 59528 71-01 SCREW M8 x 55 mm 8.8 A2K 3

9 594 45 52-01 HOSE 1
8.4 x16x 1.5 mm, 0.33 x

10 595 03 66-01 WASHER 0.63 x 0.06 in. 300 HV 1

11 594 14 30-01 STRAP 2
13 x 36 x 6 mm, 0.51 x

12 594 12 40-01 WASHER 1742 % 0.24 in. 300 HV 4

13 59534 52-01 BOLT M8 x 20 mm 8.8 A2K 2

14 595 05 53-01 SCREW M12x025H, 8.8, A3K 1
13x24 x2mm, 0.51 x

15 595 06 68-01 WASHER 098 x 0.08 in. 300 HV 1

16 59535 18-01 NUT M12x1,75, -8, A3K 1

17 59511 03-01 SCREW M12 x 35 mm 8.8 A3K 1



ENGINE INSTALLATION - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-

08

ENGINE INSTALLATION - HONDA

LG 400

D

(>

©0




ENGINE INSTALLATION - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-
08

1 59534 81-01 SOCKET 2
2 595 03 65-01 WASHER 2
3 594 33 10-01 CLIP 2
4 595 06 40-01 SCREW 6
5 594 49 17-01 EXHAUST PIPE 1
6 595 34 48-01 SCREW 4
7 594 74 74-01 WASHER 4
8 59517 79-01 ENGINE 1
9 59503 75-01 CLAMP 2
10 59550 32-01 GUARD 1
11 59503 66-01 WASHER 4
12 594 11 79-01 SCREW 4
13 5952130-01 SPACER 1
14 595 19 39-01 WASHER 1
15 59503 34-01 SCREW 1
16 594 95 89-01 COVER 1
17 59503 66-01 WASHER 4
18 594 11 79-01 SCREW 4
19 594 53 52-01 WASHER 1
20 594 53 50-01 SCREW MO08x25, A2-70, Black 1
21 594 49 11-01 PROTECTION 1
22 594 52 71-01 BALL JOINT 1
23 59503 57-01 NUT 1
24 59528 75-01 HEXAGON NUT 1
25 594 65 13-01 V-BELT 2
26 59534 54-01 SCREW 1
27 595 1128-01 WASHER 1
28 59517 77-01 HOLDER 1
29 594 52 29-01 CONNECTOR 1
30 595 18 60-01 ADAPTER 1
31 59545 46-01 CLAMP 2
32 594 14 78-01 HOSE 1
33 594 14 73-01 PLUG 1



LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

ENGINE - HONDA

0
NE - HONDA GX 390

E nen




ENGINE - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

1 595 3592-01 STARTER ASSY Complete 1
8 59519 11-01 SUPPORT 1 1
7 594 76 03-01 GASKET 1
10 59505 13-01 SPARK PLUG 1
13 594 20 40-01 SPARK PLUG 1
8 595 13 12-01 GASKET 1
14 59504 94-01 GASKET 1
22 59504 93-01 NUT 1
2 594 76 06-01 GASKET 2
1

5 59537 42-01 CAP



LG 400, 967855401, 967855402, 967896401, 967896403,

ENGINE INSTALLATION - LOMBARDINI

2019-08

ENGINE INSTALLATION - LOMBARDINI

LG 400

F




ENGINE INSTALLATION - LOMBARDINI LG 400, 967855401, 967855402, 967896401, 967896403,
2019-08

Ref  PatNo  Descripton ~  Remak  QIYKT
1 595 18 86-01 CLAMP

8 59545 25-01 PLUG

4 59517 81-01 HYDRAULIC HOSE
5 595 18 80-01 ADAPTER

6 595 34 48-01 SCREW

7 594 74 74-01 WASHER

8 597 2363-01 ENGINE

1

1

1

1

4

4

1
9 599 73 56-01 ENGINE 1
10 594 36 86-01 KEY 1
11 595 21 29-01 BELT GUARD 1
12 59503 66-01 WASHER 6
14 59546 51-01 SPACER 1
15 594 85 88-01 WASHER 1
16 59546 67-01 SCREW 1
17 594 95 89-01 COVER 1
18 59503 66-01 WASHER 5
19 594 11 79-01 SCREW 4
20 594 53 52-01 WASHER 1
21 594 53 50-01 SCREW MO08x25, A2-70, Black 1
22 594 49 11-01 PROTECTION 1
23 594 52 71-01 BALL JOINT 1
25 59503 57-01 NUT 1
26 59528 75-01 HEXAGON NUT 1
27 594 33 29-01 BELT 2
28 595 34 54-01 SCREW 1
29 595 11 28-01 WASHER 1

1

30 59517 77-01 HOLDER



ENGINE - LOMBARDINI

08

- NON EPALG 400, 967855401, 967855402, 967896401, 967896403, 2019-

ENGINE - LOMBARDINI 15 LD400 - NON EPA

LG 400

G




ENGINE - LOMBARDINI - NON EPALG 400, 967855401, 967855402, 967896401, 967896403, 2019-

595 50 34-01
594 21 18-01
594 20 20-01
594 21 40-01
594 19 14-01
594 19 78-01
594 19 74-01
594 19 77-01
594 19 73-01
594 19 75-01
594 17 63-01
597 16 07-01

ENGINE

BOX

IGNITION SWITCH
STARTER
IGNITION SWITCH
STARTER

AIR FILTER
COVER

FUEL FILTER

OIL FILTER
HARNESS
EXTENSION CABLE

Lombardini 15LD440



- EPA

ENGINE - LOMBARDINI

LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

ENGINE - LOMBARDINI 15 LD400 - EPA

LG 400

H




ENGINE - LOMBARDINI - EPA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

1 594 49 23-01 ENGINE Lombardini 15LD440 EPA 1
2 594 21 18-01 BOX 1 1
4 594 20 20-01  IGNITION SWITCH 1 2
7 594 21 40-01 STARTER 1
9 594 19 14-01  IGNITION SWITCH 1 7
13 594 1978-01 STARTER 1
14 594 1974-01 AIRFILTER 1
15 594 1977-01 COVER 1
16 594 1973-01 FUEL FILTER 1
18 594 1975-01 OILFILTER 1
20 594 17 63-01 HARNESS 1
1

21 597 16 07-01 EXTENSION CABLE






CENTRIFUGAL CLUTCH - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-
08

1 594 64 57-01 CENTRIFUGAL CLUTCH 1
2 594 6579-01 PULLEY 1
3 594 60 76-01 BALL BEARING 2
4 59519 30-01 RING 1
5 594 55 75-01 RETAINER RING 1
6 5951931-01 SHIM 2
7 59550 52-01 HUB 1
8 594 60 78-01 WEIGHT 2
9 594 29 55-01 CLUTCH 2
10 594 65 77-01 SPRING 4
11 594 60 79-01 COVER 2
12 594 60 80-01 RING 2
13 59519 32-01 SHIM 1






CENTRIFUGAL CLUTCH - LOMBARDINI LG 400, 967855401, 967855402, 967896401, 967896403,
2019-08

1 594 64 56-01 CENTRIFUGAL CLUTCH 1
2 594 6579-01 PULLEY 1
3 594 60 76-01 BALL BEARING 2
4 59519 30-01 RING 1
5 594 55 75-01 RETAINER RING 1
6 5951931-01 SHIM 2
7 594 6578-01 HUB 1
8 594 60 78-01 WEIGHT 2
9 594 29 55-01 CLUTCH 2
10 594 65 77-01 SPRING 4
11 594 60 79-01 COVER 2
12 594 60 80-01 RING 2
13 59519 32-01 SHIM 1



BELT TIGHTENER LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

LG 400
BELT TIGHTENER




BELT TIGHTENER LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

59546 50-01 PULLER

594 44 01-01 BELT

594 25 91-01 BALL BEARING
59504 61-01  SNAP RING
594 49 10-01 SHAFT

595 04 55-01 SNAP RING

o O AE WN =
A A NN = .
- g g



FRAME & HOODS LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

LG 400
FRAME AND HOODS




FRAME & HOODS

0N O B WN =

14

15
16

17
18
19
20

594 14 26-01
594 44 68-01
594 53 49-01
594 95 78-01

594 53 51-01

595 06 77-01
594 19 20-01
594 95 79-01
595 11 08-01
595 11 32-01
595 35 19-01
594 19 16-01

594 83 84-01

595 11 28-01

594 54 86-01
597 44 75-01

594 12 38-01
594 49 09-01
595 03 66-01
595 11 01-01

LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08
Ref ~ PatNo  Descipion ~  Remak  QIYKT

FRAME
HINGE

SCREW
COVER

WASHER

SCREW
LATCH
COVER
SCREW
WASHER
LOCK NUT
STOP

SCREW

WASHER

NUT
SCREW

PLANE WASHER
BRACKET
WASHER
SCREW

M6 x 16 mm A2-70

6x18x2mm, 0.24 x 0.71
x 0.08 in. 300 HV

MO06X12

M4 x 16 mm 8.8 A2K

— 00 N =

12

12
2
1
8

M04 4,3x9x0,8 200-300 HV 4

M4 1SO7040

M12 x 45 mm 12.9
GEOMET®

13 x30 x4 mm, 0.51 x
1.18 x 0.16 in. 300 HV

M12
M5 x 10 mm 8.8 A2K

53x10x 1 mm, 0.21 x
0.39 x 0.04 in. 300 HV

Bracket

8.4x 16 x 1.5 mm, 0.33 x
0.63 x 0.06 in. 300 HV

M8 x 16 mm 8.8 A2K

4
2

N = A BN



HYDRAULIC SYSTEM LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

LG 400
HYDRAULIC SYSTEM




HYDRAULIC SYSTEM LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

1 594 42 63-01 HYDRAULIC TANK 1

3 594 44 55-01 AIRFILTER 1 1

4 594 44 54-01 FILTER HOLDER 1 1

B 594 83 88-01 SCREW K50 x 12 mm Type KX-PT 2 1

6 594 44 31-01 COVER 1 1

7 595 03 34-01 SCREW M8 x 25 mm 8.8 A2K 1 1

8 595 04 73-01 O-RING 1 1
84 x16x 1.5 mm, 0.33 x

9 594 12 34-01 WASHER 063 x 0.06 in. 300 HV 1 1

10 595 05 44-01 SCREW M10x30 4
10.5x22 x2 mm, 0.41 x

11 594 74 74-01 WASHER 0.87 x 0.08 in. 300 HV 4

12 59505 21-01 RING 1
13.3x18.9 x 1.5 mm, 0.52

13 595 05 33-01 RING x 0.74 x 0.06 in. Copper 1

14 594 45 39-01 HOSE CONNECTOR 1

15 59516 07-01 HOSE CLAMP 1

16 594 45 33-01 NIPPLE 1

17 59545 47-01 CLAMP 1

18 594 43 08-01 HYDRAULIC HOSE 1

19 595 03 43-01 SCREW M6 x 20 mm 8.8 A2K 2

20 594 32 43-01 PROTECTIVE COVER 1

21 594 4553-01 PUMP 1

22 594 52 37-01 ELBOW 1

23 595 06 33-01 ELBOW 1

24 594 54 89-01 GEAR 1

25 594 61 40-01 HYDRAULIC HOSE 1

26 594 48 76-01 HYDRAULIC HOSE 1

27 594 61 41-01 HYDRAULIC HOSE 1

28 595 06 33-01 ELBOW 1

29 594 51 86-01 ADAPTER 3

30 595 11 26-01 NUT M6 x 1 mm A2K 2

31 594 33 32-01 VALVE 1

32 595 03 60-01 LOCK NUT M6 - 8 FZB 1

34 594 20 90-01 SCREW 2 31

35 594 20 91-01 WASHER 4 31

36 594 20 87-01 PIN 1 31

37 594 20 86-01 LEVER 1 31

38 594 20 89-01 COVER 1 &

39 594 20 88-01 LEVER 1 31

42 594 20 96-01 NIPPLE 1 31
6.4 x12x1.5mm, 0.25 x

43 595 03 65-01 WASHER 047 x 0.06 in. 300 HY 4

44 595 05 58-01 SCREW M6 x 50 mm 8.8 A2K 2

45 594 64 26-01 CONTROL LEVER 1
8.4 x16x 1.5 mm, 0.33 x

46 595 03 66-01 WASHER 0.63 x 0.06 in. 300 HV 5

47 595 03 34-01 SCREW M8 x 25 mm 8.8 A2K 1

48 59528 71-01 SCREW M8 x 50 mm 8.8 A2K 4

49 595 03 66-01 WASHER M8 2

50 594 32 40-01 BLOCK 2

51 594 14 74-01 BRACKET 2



LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

BATTERY

P LG 400
BATTERY INSTALLATION




BATTERY LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08
Ref ~ PatNo  Descipion ~  Remak  QIYKT

1 504 48 93-01 HOLDER 1
2 50448 92-01 BRACKET 1
3 504 48 90-01 INSULATION 1
10.5x 22 x 2 mm, 0.41 x
i SR T TIREER 0.87x0.08in.300 HY |
5 594 1185-01 BOLT M10x30 mm88A3K 1
6 50443 35-01 BATTERY 1
8.4 x 16 x3 mm, 0.33 x
7 59503 66-01 WASHER Sax16x3mm033x 4
8 594 1179-01 SCREW M8 x 20 mm 8.8 A2K 4
9 594 48 94-01 SHROUD 1
10 595 18 49-01 CABLE 1
11 594 83 70-01 CABLE 1
8.4x16x 1.5 mm, 0.33 x
12 59503 66-01 WASHER Bax1Ox1omm 03X
13 594 1179-01 SCREW M8 x 16 mm 8.8 A2K 1
14 595 11 26-01 NUT M8 A2K 1
6.4 x 12 x 1.5 mm, 0.25 x
15 59503 65-01 WASHER Sax12x15mm 0.25x
16 59546 96-01 CLAMP 1
17 59534 80-01 SCREW M6 x 16 mm 8.8 A2K 1



LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

COMPACTION INDICATOR

LG 400
Q COMPACTION INDICATOR




COMPACTION INDICATOR LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08
Ref ~ PatNo  Descipion ~  Remak  QIYKT

1 594 64 84-01 UNIT 1
2 594 64 83-01 HARNESS 1
3 59511 12-01 SCREW M6 x 40 mm 8.8 A2K 4
5 595 3524-01 NUT M5 A2K 4
6 594 53 57-01 SCREW M5 x 14 A2-70 4
7 1

594 17 67-01 INDICATOR



HANDLE LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

LG 400
HANDLE




HANDLE LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

1 594 14 29-01 HANDLE 1
2 594 14 75-01 ABSORBER 4
10.5x22x2 mm, 0.41 x
3 594 74 74-01 WASHER 0.87 x 0.08 in. 300 HV 10
4 594 11 83-01 CAP M10 x 14 mm 8.8 A3K 8
5 595 1194-01 BRACKET 1
6 594 52 72-01 ABSORBER 1
17 x 30 x 3 mm, 0.70 x
7 59503 67-01 WASHER 118 %012 in. 300 HY 2
8 595 05 97-01 NUT M16 A3K 2
9 594 49 24-01 STUD 1
10 594 52 72-01 ABSORBER 1
11 594 64 86-01 COVER 1
84 x16 x 1.5 mm, 0.33 x
12 595 03 66-01 WASHER 0.63 x 0.06 in. 300 HV 12
13 59511 01-01 SCREW M8 x 16 mm 8.8 A2K 12
14 59502 94-01 NUT M10 A3K 1
15 594 46 27-01 ABSORBER 1
16 594 43 41-01 HOOK 1
17 594 11 84-01 SCREW M10 x 20 mm 8.8 A3K 1
18 59503 32-01 SCREW 1
6.4 x12x 1.5 mm, 0.25 x
19 595 03 65-01 WASHER 0.47 x 0.06 in. 300 HV 1
20 59518 87-01 CLAMP 1
21 594 64 71-01 COVER 1
22 594 53 57-01 SCREW M5 x 14 A2-70 4
23 595 3524-01 NUT M5 A2K 1



THROTTLE CONTROL - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

LG 400
THROTTLE CONTROL - HONDA

o
¥orE Ry
LS AR
A
S L
*:‘:q.}f—

ST TN




THROTTLE CONTROL - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08
Ref ~ PatNo  Descipion Remak  QIYKT

1 594 64 62-01 THROTTLE CONTROL 1
2 594 49 07-01 LEVER 1
3 594 64 63-01 CABLE 1
4 594 74 71-01 SCREW M5 x 30 mm A2-70 4
5 594 64 51-01 BRACKET 1
6 595 03 42-01 SCREW M6 x 16 mm 8.8 A2K 1
6.4 x12x 1.5 mm, 0.25 x
7 595 03 65-01 WASHER 0.47 x 0.06 in. 300 HV 1
8 595 11 26-01 NUT M6 x 1 mm A2K 1
9 594 64 69-01 HOLDER 1



THROTTLE CONTROL - LOMBARDINI - NON EPA LG 400, 967855401, 967855402, 967896401,
967896403, 2019-08

LG 400
THROTTLE CONTROL - LOMBARDINI - NON EPA




THROTTLE CONTROL - LOMBARDINI - NON EPA LG 400, 967855401, 967855402, 967896401,
967896403, 2019-08

Ref ~ PatNo  Descripton ~  Remak  QIYKT
594 64 64-01 THROTTLE CONTROL

594 49 07-01 LEVER

594 65 14-01 CABLE

594 74 71-01 SCREW M5 x 30 mm A2-70
594 64 51-01 BRACKET

59503 42-01 SCREW M6 x 16 mm 8.8 A2K
595 1126-01 NUT M6 x 1 mm A2K

594 33 12-01 NIPPLE

594 64 65-01 NIPPLE

6.4 x12x 1.5 mm, 0.25 x
e 0.47 x 0.06 in. 300 HV

1

© 0N OB WN =
SO N = BN

_
o
—_



LG 400, 967855401, 967855402, 967896401,

THROTTLE CONTROL - LOMBARDINI - EPA

967896403, 2019-08

THROTTLE CONTROL - LOMBARDINI - EPA

LG 400

U




THROTTLE CONTROL - LOMBARDINI - EPA LG 400, 967855401, 967855402, 967896401,
967896403, 2019-08
Ref  PatNo  Descripton  Remak  QIYKT
594 17 57-01 THROTTLE CONTROL
598 28 73-01 THROTTLE CONTROL
594 2100-01 THROTTLE CABLE
595 35 00-01 SCREW
594 33 12-01 NIPPLE
594 64 65-01 NIPPLE
59503 75-01 CLAMP
59503 65-01 WASHER
59503 32-01 SCREW
0 59537 59-01 SPACER

1
1

= O 00 N U B WN =
Ao A N = N DA



START UP KIT - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

LG 400
START UP KIT - HONDA




START UP KIT - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

59513 27-01 SERVICE KIT
59538 42-01 SERVICE KIT
594 44 55-01 AIRFILTER
594 65 13-01 V-BELT

594 19 81-01 AIRFILTER
594 19 81-01 AIRFILTER

o O AE WN =

a4 AN a

- 2 g g
NN DN



12 MONTHS /500 HOURS SERVICE KIT - HONDA LG 400, 967855401, 967855402, 967896401,
967896403, 2019-08

LG 400
12 MONTHS / 500 HOURS SERVICE KIT - HONDA




12 MONTHS /500 HOURS SERVICE KIT - HONDA LG 400, 967855401, 967855402, 967896401,
967896403, 2019-08

Ref ~ PatNo  Descipion ~  Remak  QIYKT
59538 42-01 SERVICE KIT
594 44 55-01 AIRFILTER
594 65 13-01 V-BELT

594 19 81-01 AIRFILTER

A W N =
= N =2 =
-



LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

START UP KIT - LOMBARDINI

X LG 400
START UP KIT LOMBARDINI




START UP KIT - LOMBARDINI LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

594 21 74-01  SERVICE KIT
594 2153-01 SERVICE KIT
594 19 74-01 AIRFILTER
594 1973-01 FUEL FILTER
594 19 75-01 OIL FILTER
594 44 55-01 AIRFILTER
594 33 29-01 BELT

595 13 24-01 SERVICE KIT
594 1974-01 AIRFILTER
10 594 1973-01 FUEL FILTER
11 594 19 75-01 OIL FILTER
12 594 1975-01 OIL FILTER

00N OB WN =
NNDNDNDN

©

4 4 N
N O G G O G U G Y
0o 00



LG 400, 967855401, 967855402,

12 MONTHS /500 HOURS SERVICE KIT - LOMBARDINI

967896401, 967896403, 2019-08

12 MONTHS / 500 HOURS SERVICE KIT - LOMBARDINI

LG 400

Y




12 MONTHS /500 HOURS SERVICE KIT - LOMBARDINI LG 400, 967855401, 967855402,
967896401, 967896403, 2019-08

Ref  PatNo  Descripton ~  Remak  QIYKT
594 2153-01 SERVICE KIT 12 months
594 44 55-01  AIR FILTER

594 19 74-01  AIR FILTER

594 19 73-01 FUEL FILTER

594 19 75-01 OIL FILTER Internal
594 3329-01 BELT

o OTAE N W=
N — — 4 o o
- g g



6 MONTHS / EVERY 250 HOURS KIT - LOMBARDINI LG 400, 967855401, 967855402, 967896401,
967896403, 2019-08

LG 400
6 MONTHS / 250 HOURS SERVICE KIT LOMBARDINI




6 MONTHS / EVERY 250 HOURS KIT - LOMBARDINI LG 400, 967855401, 967855402, 967896401,
967896403, 2019-08

Ref ~ PatNo  Descripton ~  Remak  QIYKT
595 13 24-01 SERVICE KIT 6 months
594 19 74-01 AIR FILTER

594 19 73-01 FUEL FILTER

594 19 75-01 OIL FILTER Internal

A W N =
- g
=



SHOCK ABSORBER REPAIR KITLG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

AA LG 400
SHOCK ABSORBER REPAIR KIT

3 4




SHOCK ABSORBER REPAIR KITLG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

594 19 63-01 REPAIR KIT
594 32 32-01 ABSORBER
59503 58-01 NUT

59503 67-01 WASHER

594 14 75-01 ABSORBER
594 11 83-01 CAP M10x14 din 933 - 8.8 zn
594 74 74-01 WASHER

594 52 73-01 ABSORBER
594 52 72-01 ABSORBER

10 595 11 22-01 HEXAGON NUT
11 594 46 27-01 ABSORBER

12 594 11 84-01 SCREW

00N OB WN =

[{e)
QRN (RGN I N - N

o
P G U U G U G Y



ECCENTRIC ELEMENT REPAIR KIT LG 400, 967855401, 967855402, 967896401, 967896403,
2019-08

A B LG 400
ECCENTRIC ELEMENT REPAIR KIT




ECCENTRIC ELEMENT REPAIR KIT LG 400, 967855401, 967855402, 967896401, 967896403,
2019-08

Ref  PatNo  Descripton ~  Remak  QIYKT
594 19 68-01 REPAIRKIT

594 54 74-01 SEALING

594 54 69-01 ROLLER BEARING
59503 65-01 WASHER

595 10 98-01 SCREW
5955143-01 WASHER

594 54 76-01 BALL BEARING

0o uUhs WN =
N — — o AN
o o
4 A g



FORWARD & REVERSE PISTON REPAIR KIT
967896403, 2019-08

LG 400, 967855401, 967855402, 967896401,

AC

LG 400
FORWARD AND REVERSE PISTON REPAIR KIT




FORWARD & REVERSE PISTON REPAIR KIT LG 400, 967855401, 967855402, 967896401,
967896403, 2019-08

Ref ~ PatNo  Descipion ~  Remak  QIYKT
594 19 66-01 REPAIRKIT

594 33 22-01 SEALING

594 26 64-01 RING

594 64 75-01 BALL BEARING
594 26 56-01 RING

594 64 76-01 BALL BEARING
594 64 77-01 SPRING WASHER
59506 26-01 PIN

595 03 65-01 WASHER

595 1098-01 SCREW

—_ =2 O oo N O PPN =

- O
A DA A 0O O a0 a0 aa
Y . N _, EY . N,



COMPACTION INDICATOR KIT LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

A D LG 400
COMPACTION INDICATOR KIT




COMPACTION INDICATOR KIT LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

1 59552 66-01 METER Complete 1

2 594 64 83-01 HARNESS 1 1
3 595 3524-01 NUT flanged M05x0,80, -8, A2K 4 1
4 594 53 57-01 SCREW MO05 x 14, A2-70, Black 4 1
5 59503 65-01 WASHER 4 1
6 594 12 03-01 SCREW M6 x 35 4 1
7 594 54 47-01 CABLE 8 1
8 594 12 53-01 PIPE CLAMP 13.08.4 20.0 3 1
9 59529 36-01 CLAMP 20.0 8.4 20.0 1 1
10 598 19 72-01 PIPE CLAMP 08.0 8.4 20.0 3 1



GOLD KIT - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

A E IC-;%‘L‘goKIT - HONDA

1

1 | 595389901 | Gold Kit LG 400 Honda

Ground Plate -Eccentric-Handling System LG 408 Honda
2 thozk absorberrepa’rk't 1
3 EccentrcE ement Repa r k't 1
L Forward and reverse p'stonrepa'r k't 1
2 Eccentric System Fu ey !
£ Hydrau "= hose 1
7 Hydrau "c hose 1
2 Hydrau "chose 1
3 Hydrau - hose 1
12 Front hood 1
11 Rear Hood 1
12 Sorev 1£

Caover
13 Washer 1£
1L Latch, comip ete 2
15 Eorew 2
18 W-be t cover 1
17 Washer 1
12 Sorew 1
13 Rubber protect on 1
2C Belt Suard Ba Jo'nt 1
21 Washer 1
22 Mut 1
23 Bot £
L Washer ]
25 Lever 1
2E Bot 7
27 Rubber cover 1
22 Rubber caver 1
29 Lewver 1
3 Handle System Hous'ng !
31 Lever hous ng 1
32 Measurngn'pp e 1
33 Measurne n'pp e 1
L Sorew 2
35 Washer 2
3E F'n 1
37 Lakeling Labe KtLGLIZ Honda 1
Engine

32 | envice Kit | One ¥ear 5en’ ce Kt Honda I 1




GOLD KIT - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

For LG 400 with Honda
1 59538 99-01 SERVICEKIT engine 1



SILVER KIT - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

A F LG 400
SILVER KIT - HONDA

1 595389801 Silver Kit Silver Kit LG 400 Honda
Ground Plate and Eccentric System
2 Shock absorber repair kit 1
3 Eccentric Element Repair Kit 1
4 Forward and reverse piston repair kit 1
> Eccentric System Pulley L
6 Hydraulic hose 1
7 Hydraulic hose 1
2 Hydraulic hose 1
9 Hydraulic hose 1
Engine
10 Service Kit One Year Service Kit Honda 1




SILVER KIT - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

For LG 400 with Honda
1 59538 98-01 SERVICEKIT engine 1



COSMETIC KIT - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

AG (L:ggl?lloETIC KIT - HONDA
1

1 595387401 Cosmetic Kit LG 400 Honda

2 Front hood 1
3 Rear Hood 1
4 Screw 14
5 Cover Washer 14
6 Latch, complete 2
7 Screw 8
8 V-belt cover 1
9 Washer 1
10 Screw 1
11 Rubber protection 1
12 Belt Guard Ball Joint 1
13 Washer 1
14 Nut 1
15 Bolt 4
16 Washer 5
17 Lever 1
18 Bolt 7
19 Rubber cover 1
20 Rubber cover 1
21 Lever 1
22 Handle System Housing 1
23 Lever housing 1
24 Measuring nipple 1
25 Measuring nipple 1
26 Screw 2
27 Washer 2
28 Pin 1
29 Labeling Label Kit LG 400 Honda 1




COSMETIC KIT - HONDA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

1 59538 74-01 SERVICE KIT For LG 400 with Honda
engine



GOLD KIT - LOMBARDINI - EPA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

A H IC-;%EODOKIT - LOMBARDINI
1
1 | ses3s0101 | Gold Kit LG 400 Honda
Ground Plate -Eccentric-Handling System LG 4K Honda
2 Lhock absarberrepa’rk't 1
3 EccentrcE ement Repark't 1
L Forward and reverse p' stonrepa rk't 1
: Eccentric System Fu ey !
E T utch 1
7 Hydrau - hose 1
2 Hydrau "¢ hose 1
3 Hydrau " hose 1
Cosmetic Kit LG 4 Lombardini
11 Front hood 1
12 Rear Hood 1
15 Screw 1+
Cover
L Washer 1=
15 Latzh, comp ete 2
18 Sorew Z
17 V-be t Cover 1
12 Washer 1
19 Sorew 1
20 Rubber protect on 1
21 Bett Suard Ea Jo'nt 1
22 Washer 1
23 Mut 1
25 Bo t L
25 Washer 5
2E Lever 1
2?7 Bo t ?
22 Rubber cover 1
24 Rubber cover 1
B Lever 1
31 Handle Systam Hous'ng !
32 Lever hous ng 1
33 Measurngnpp e 1
L Measurngnpp e 1
35 Sorevy 2
36 Washer 2
37 F'n 1
32 Lakeling Labe K'tLGIIZLombard i’ 1
Engine
39 I Service Kit I One ¥ear Seny' ce Kt Lombard n’ | 1




GOLD KIT - LOMBARDINI - EPA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

For LG 400 with
1 59539 01-01 SERVICEKIT Lombardini engine, EPA 1
version



SILVER KIT - LOMBARDINI - EPA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-
08

AJ LG 400
SILVER KIT - LOMBARDINI

1 595390001 Silver Kit LG 400 Lombkardini EFA,
Ground Plate -Eccentric-Handling System LG 400 Lombardini
2 Shock absorber repair kit 1
3 Eccentric Element Repair Kit 1
4 Forward and reverse piston repair kit 1
5 Pulley 1
6 | Eccentric System Clutch 1
7 Hydraulic hose 1
8 Hydraulic hose 1
9 Hydraulic hose 1
10 Hydraulic hose 1
Engine
11 Service Kit One Year Service Kit Lombardini 1




SILVER KIT - LOMBARDINI - EPA LG 400, 967855401, 967855402, 967896401, 967896403, 2019-
08
Ref ~ PatNo  Descipion ~  Remak  QIYKT

For LG 400 with
1 595 39 00-01 SERVICEKIT Lombardini engine, EPA 1

version



COSMETIC KIT - LOMBARDINI - EPA LG 400, 967855401, 967855402, 967896401, 967896403,
2019-08

AK (L:ggI(\JIIOETIC KIT - LOMBARDINI
1

1 595387301 Cosmetic Kit LG 400 Lombardini EPA,

2 Front hood 1
3 Rear Hood 1
4 Screw 14

Cover

5 Washer 14
6 Latch, complete 2
7 Screw 8
8 V-belt cover 1
9 Washer 1
10 Screw 1
11 Rubber protection 1
12 Belt Guard Ball Joint 1
13 Washer 1
14 Nut 1
15 Bolt 4
16 Washer 5
17 Lever 1
18 Bolt 7
19 Rubber cover 1
20 Rubber cover 1
21 Lever 1
22 Handle System Housing L
23 Lever housing 1
24 Measuring nipple 1
25 Measuring nipple 1
26 Screw 2
27 Washer 2
28 Pin 1
29 Labeling Label Kit LG 400Lombardini 1




COSMETIC KIT - LOMBARDINI - EPA LG 400, 967855401, 967855402, 967896401, 967896403,

2019-08
Ref ~ PatNo  Descipion ~  Remak  QIYKT

For LG 400 with

1 595 38 73-01 SERVICE KIT Lombardini engine, EPA 1
version



DECALS LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08

AL oecais

‘HM@@M@W@@

A 3

4
l
Po® | .




DECALS LG 400, 967855401, 967855402, 967896401, 967896403, 2019-08
Ref ~ PatNo  Descipion ~  Remak  QIYKT

1 595 37 54-01 DECAL 1
2 59537 53-01 DECAL 1
4 594 35 39-01 DECAL 1
5 594 33 71-01 DECAL 1
6 594 53 53-01 DECAL 1
7 594 65 96-01 LABEL 1
8 595 06 57-01 DECAL 1
9 594 51 59-01 DECAL 1
10 594 35 38-01 DECAL 2
11 594 66 08-01 LABEL 4
12 594 66 16-01 LABEL Lombardini versions only 1
13 595 04 97-01 DECAL 1
14 594 51 78-01 DECAL 1
15 59505 12-01 DECAL 2
17 59517 29-01 DECAL 4
18 59537 61-01 DECAL 1
19 59537 62-01 DECAL 1
20 594 66 02-01 LABEL Honda versions only 1



